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Summary of test results
TEST ITEM FCC REFERANCE RESULT
Maximum Output Power and Peak to Average )
) 27.50 (j) (k) Pass
Power Ratio and EIRP
Occupied Bandwidth 2.1049 Pass
Spurious Emissions at
27.53 (1) (n) Pass
Band Edge
Conducted Spurious Emissions 27.53 (1) (n) Pass
Radiated Spurious Emissions 27.53 () (n) Pass
Frequency Stability 27.54 Pass
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1. Test Laboratory

1.1. Testing Location

Chongging Academy of Information and Communications

Name:
Technology
FCC Registration Number: CN1239
No.19 East Road, Xiantao Big-data Valley, Yubei District,
Address: , . .
Chongging, People’s Republic of China
Postal Code: 401336
Telephone: 0086-23-88069965
Fax: 0086-23-88608777

1.2. Project data

Testing Start Date: 2023-01-30

Testing End Date: 2023-02-21

1.3. Signature

\%J é 4 2023-03-04

Xiang Xin
. Date
(Prepared this test report)

ﬂ‘ _H_‘;i; 2023-03-05

Li Xu

. . Date
(Reviewed this test report)
7 -
N DY) ‘g /g 2023-03-06
Xiang Luoyong
Director of the laboratory Date

(Approved this test report)
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2. Client Information

2.1. Applicant Information

Company name:
Address /Post:
City:

Country:
Telephone:

Fax:

Email:

Contact Person:

Ericsson (China) Communications Company Ltd.

Ericsson Tower, No.5 Lize East Street, Chaoyang District, Beijing
100102, P.R.China

Beijing
China

+86 28 85300227

Ling.l.pan@ericsson.com

Ling Pan

2.2. Manufacturer Information

Company Name:
Address /Post:
City:

Country:
Telephone:

Fax:

Email:

Contact Person:

Ericsson AB
Isafjordsgatan 10, 164 80 Stockholm Sweden
Stockholm

Sweden
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3. Equipment under Test (EUT) and Ancillary Equipment (AE)

3.1. About EUT

Description

Remote Radio Unit

Product Name

Radio 4467 44B77D 44B77G C 44B77G C

Product Number

KRC 161 0037/3

Maximum Output Power per Port

46.0 dBm (40W)

Power source

-48V DC

Frequency range

B77D: 3700MHz-3980MHz
B77G: 3450MHz-3550MHz

Number of Antenna ports

4 TX/RX

Supported RAT

NR

Maximum RF bandwidth (IBW)

B77D: 200MHz
B77G: 100MHz

Maximum Number of supported

carriers per port

Maximum 6 carriers for B77D, Maximum 5 carries for B77G

Supported modulations

QPSK, 16QAM, 64QAM, 256QAM

Supported Channel Bandwidth

NR: 20 MHz, 30 MHz, 40 MHz, 50 MHz, 60 MHz, 70 MHz, 80 MHz,
90 MHz, 100 MHz with 30 kHz SCS
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3.2. Internal Identification of EUT used during the test

EUTID Serial Number HW Version SW Version Date of receipt

S1 EA8B452379 R1C R15C21 2023-01-28

*EUT ID: is used to identify the test sample in the lab internally.

3.3. General Description

The Equipment Under Test (EUT) is an Ericsson remote Radio Unit working in the wireless communications
services 3450 MHz band and 3700MHz band which provides communication connections to network in NR modes.

The Radio 4467 44B77D 44B77G C 44B77G C KRC 161 0037/3 operates from a -48V DC power supply.

The EUT includes 4 TX/RX ports and it can be configured to transmit in MIMO mode, and MIMO mode was used
for measurements as the worst configuration. The complete testing was performed with the EUT transmitting at

maximum RF power unless otherwise stated.

A full technical description can be found in the Manufacturer’s documentation.

3.4. Configuration Description

Comprehensively a full test was carried out to determine the worst case modulation scheme by measuring the
output power from QPSK, 16QAM, 64QAM and 256QAM on B,M,T channel of all antenna ports.

From these tests, it was determined that 64QAM was the worst case modulation scheme and the worst case
antenna port which was determined by the highest output power from the 4 measured ports on worst case
modulation scheme and worst bandwidth. The worst antenna port was antenna B for 3700MHz band,and The
worst antenna port was antenna A for 3450MHz band.

Complete testing was carried out on the worst modulation 64QAM and worst antenna port B for 3700MHz
band,and Complete testing was carried out on the worst modulation 64QAM and worst antenna port A for

3450MHz band.

The settings below were used for all measurements unless otherwise noted:
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B77G NR:
NR Carrier Carrier Frequency Configuration (MHz)
Configuration Carrier .
Bandwidth Bottom Middle Top
20 MHz 3460.02 3500.01 3540.00
30 MHz 3465.00 3500.01 3535.02
40 MHz 3470.01 3500.01 3530.01
50 MHz 3475.02 3500.01 3525.00
NR-MIMO-1C INR 60 MHz 3480.00 3500.01 3520.02
70 MHz 3485.01 3500.01 3515.01
80 MHz 3490.02 3500.01 3510.00
90 MHz 3495.00 3500.01 3505.02
100 MHz -- 3500.01 -
20 MHz - 3460.02+3540.00 -
30 MHz - 3465.00+3535.02 -
NR-MIMO-2C 2NR
40 MHz - 3470.01+3530.01 -
50 MHz - 3475.02+3525.00 -
NR-MIMO-3C 3NR 20 MHz - 3460.02+3500.01+3540.00 -
NR-MIMO-5C 5NR 20 MHz - 3460.02+3480+3500.01+3520.02+3540 -
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B77D NR:
Configuration | Carrier NR Carrier Carrier Frequency Configuration (MHz)
Bandwidth | Bottom Middle Top
20 MHz 3710.01 3840.00 3970.00
30 MHz 3715.00 3840.00 3965.01
40 MHz 3720.00 3840.00 3960.00
50 MHz 3725.01 3840.00 3955.00
NR-MIMO-1C INR 60 MHz 3730.00 3840.00 3950.01
70 MHz 3735.00 3840.00 3945.00
80 MHz 3740.01 3840.00 3940.00
90 MHz 3745.00 3840.00 3935.01
100 MHz 3750.00 3840.00 3930.00
20 MHz - 3750.00+3930.00 -
30 MHz - 3755.01+3925.00 -
40 MHz - 3760.00+3920.01 -
50 MHz - 3765.00+3915.00 -
NR-MIMO-2C 2NR 60 MHz - 3770.01+3910.00 -
70 MHz - 3775.00+3905.01 -
80 MHz - 3780.00+3900.00 -
90 MHz - 3785.01+3895.00 -
100 MHz - 3790.00+3890.01 -
NR-MIMO-3C 3NR 20 MHz - 3750.00+3840+3930.00 -
NR-MIMO-6C 6NR 20 MHz - 3750.00+3770.01+3790.00+3890.01+3910.00+3930.00 -
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B77G NR:
NR Carrier Carrier Frequency Configuration (MHz)
Configuration Carrier .
Bandwidth Bottom Middle Top
20 MHz 3460.02 - 3540.00
30 MHz 3465.00 - 3535.02
40 MHz 3470.01 - 3530.01
50 MHz 3475.02 - 3525.00
NR-MIMO-1C-UE INR 60 MHz 3480.00 - 3520.02
70 MHz 3485.01 - 3515.01
80 MHz 3490.02 - 3510.00
90 MHz 3495.00 - 3505.02
100 MHz 3500.01 - 3500.01
20 MHz 3460.02+3480 - 3520.02+3540
30 MHz 3465+3495 - 3505.02+3535.02
NR-MIMO-2C-UE 2NR
40 MHz 3470.01+3510 - 3490.02+3530.01
50 MHz 3475.02+3525.00 - 3475.02+3525.00
20 MHz
. 3460.02+3500.01+3540.00 - 3460.02+3500.01+3540.00
(Condition
NR-MIMO-3C-UE 3NR
20 MHz
3460.02+3480+3500.01 - 3500.01+3520.02+3540
(Condition
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B77D NR:
Configuration Carriar NR Carrier Carrier Frequency Configuration (MHz)
Bandwidth Bottom Middle Top
20 MHz 3710.01 - 3970.00
30 MHz 3715.00 - 3965.01
40 MHz 3720.00 - 3960.00
50 MHz 3725.01 - 3955.00
NR-MIMO-1C-UE INR 60 MHz 3730.00 - 3950.01
70 MHz 3735.00 - 3945.00
80 MHz 3740.01 - 3940.00
90 MHz 3745.00 - 3935.01
100 MHz 3750.00 - 3930.00
20 MHz 3710.01+3730.00 - 3950.01+3970.00
30 MHz 3715.00+3745.00 - 3935.01+3965.01
40 MHz 3720.00+3760.00 - 3920.01+3960.00
50 MHz 3725.01+3775.00 - 3905.01+3955.00
NR-MIMO-2C-UE 2NR 60 MHz 3730.00+3790.00 - 3890.01+3950.01
70 MHz 3735.00+3805.00 - 3875.01+3945.00
80 MHz 3740.01+3820.00 - 3820.00+3940.00
90 MHz 3745.00+3835.00 - 3845.01+3935.01
100 MHz 3750.00+3850.00 - 3830.01+3930.00
20 MHz 3710.01+3730.00+3750.00 - 3850+3950.01+3970.00
30MHz 3715.00+3745.00+3775.00 - 3905.00+3935.01+3965.01
NR-MIMO-3C-UE 3NR
40MHz 3720.00+3760.00+3800.00 - 3880.01+3920.01+3960.00
50MHz 3725.01+3775.00+3825.00 - 3855.00+3905.01+3955.00
NR-MIMO-6C-UE ENR 20 MHz 3710.01+3730.00+3750.00 ) 3870.00+3890.01+3910.00

+3930.00+3950.01+3970.00
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4. Reference Documents

4.1. Reference Documents for testing
The following documents listed in this section are referred for testing.
Reference Title Version
Frequency Allocations and Radio Treaty Matters; General Rules and
FCC CFR 47 Part 2 . 2021
Regulations
FCC CFR 47 Part 27 Miscellaneous Wireless Communications Services 2021
American National Standard for Compliance Testing of Transmitters Used in
ANSI C63.26 . ' ' 2015
Licensed Radio Services
KDB 971168 D01 Measurement Guidance for Certification of Licensed Digital Transmitters v03r01
KDB 662911 D01 Emissions Testing of Transmitters with Multiple Outputs in the Same Band v02r01
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5. Test Setup

Conducted Measurement:

FRA S| Radio 4467 44B77D 44B77G C
Analyzer
Attenuator RFA
GNSS Rubidium B5e
clock
10MHz REF
cT10 CPRI
Data 1
Data 2
Power In
USB Cable DC Power
Supply
Test Computer I
No. Auxiliary Equipment Product Number / Model Type Version
1 Test computer Preision 3560 --
2 CT10 LPC102487/1 R1C
3 GNSS Rubidium clock HJ5418A-V1 --
4 DC Power Supply N8737A --
5 Attenuator -- --
6 Attenuator 1203]'00194 _
7 Terminator WTF100-6G-A-NJ --
8 High-pass filter 200528-1-4 --
9 band rejection filter 1 -- --
10 band rejection filter 2 -- --
B77G-3450-3550MHz
11 MDUPH1862246002 --
LowDiplexer
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Terminator

!

Terminator

Termi "W

Terminator

[

CPRI

CT10

T Power IN
est DC Power——————
computer

N

Radio 4467 44B77D 44B77G C

RF1

RF 2

RF 3

RF 4

Data 1

Data 2

No. Auxiliary Equipment Product Number / Model Type Version
1 Test computer Preision 3560 --
2 CT10 LPC102487/1 R1C
3 DC Power Supply ADG-P-270-100 --
4 Terminator WTF100-6G-A-NJ --
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6. Laboratory Environment

Control room did not exceed following limits along the Radiated testing:
Min. =15 C, Max. =30 C

Temperature
Relative humidity Min. = 30 %, Max. = 60 %
Shielding effectiveness At 3GHz, > 110 dB
Electrical insulation > 10 kQ
Ground system resistance <05Q

Semi-anechoic chamber (20.0 metersx11.0 metersx7.9 meters) did not exceed following limits along the Radiated

Min. =15 C, Max. =30 C

testing:
Temperature
Relative humidity Min. = 30 %, Max. = 60 %
Shielding effectiveness At 3GHz, > 110 dB
Electrical insulation > 10 kQ
Ground system resistance <05Q

5m anechoic chamber (12.5 metersx8.8 metersx7.3 meters) did not exceed following limits along the Radiated

testing:
Min. =15 C, Max. =30 C

Temperature
Min. = 30 %, Max. = 60 %

Relative humidity
At 3GHz, > 110 dB

Shielding effectiveness
> 10 kQ

Electrical insulation
<05Q

Ground system resistance
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7. Test Equipments Utilized
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7.1. REF Test System
) HW sW
No. Equipment Model SN . . Manufacture | Cal.Due Date
Version Version
Climate HJA04X218005
1 chamber HUT711P-3 5101010101 - - Hardy 2023-11-20
2 Network N5230A | MY45000525 - - Agilent 2023-06-29
analyzers
3 Vector Signal N9030B | MY57140708 - - KEYSIHGT 2023-06-29
Analyser
7.2. RSE Test System
) HW sW
No. Equipment Model SN . . Manufacture | Cal.Due Date
Version Version
1 Test Receiver ESU40 100350 01 4.43 SP3 R&S 2023-06-29
Ultra-wideband
2 Log Periodic VULB 9163 9163-586 -- -- Schwarzbeck 2024-10-28
Antenna
Double Ridged
3 Guide 9120D 9120D-1103 -- -- Schwarzbeck 2024-05-05
Antenna
4 Test Receiver ESW 26 101382 00 1.50 SP1 R&S 2023-06-29
5 Horn Antenna DATE 1152 LM7127 -- - ETS 2024-09-06
6 Horn Antenna DATE 1012 LM5945 -- - ETS 2024-09-06
Fully anechoic
7 FAC-5 -- - - TDK 2024-08-30
chamber
Semi-anechoic
8 FAC-10 -- - - TDK 2024-08-28
chamber
7.3. Test software
No. Name version SN Manufacture
1 EMC32 V 9.26.01 -- R&S
2 EMC32 V10.20.10 -- R&S
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8. Measurement Uncertainty
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For a 95 % confidence level, the measurement uncertainties for defined systems are:

Test item Measurement Uncertainty
Maximum output power 0.34dB
Occupied Bandwidth 9.27 kHz
Unwanted Emissions at Band Edge 2.95 dB
Conducted Unwanted Emissions 2.95dB
30 MHz -1 GHz 4.09dB
1 GHz - 6 GHz 4.84 dB
Radiated Unwanted

o 6 GHz - 18 GHz 452 dB

Emissions
18 GHz - 26 GHz 6.19 dB
26 GHz - 40 GHz 6.04 dB
Frequency stability 2.31Hz
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9. Test Results

9.1 Maximum Output Power and Peak to Average Power Ratio and EIRP

Specification: FCC Part 27.50 (j)(k)

Test Results: Pass

9.1.1 Definitions and Limit:

According to Part 27.50 (k):

The following power requirements apply to stations transmitting in the 3450-3550 MHz band:

(1) The power of each fixed or base station transmitting in the 3450-3550 MHz band and located in any county
with population density of 100 or fewer persons per square mile, based upon the most recently available
population statistics from the Bureau of the Census, is limited to an equivalent isotropically radiated power (EIRP)
of 3280 Watts/MHz. This limit applies to the aggregate power of all antenna elements in any given sector of a base
station.

(2) The power of each fixed or base station transmitting in the 3450-3550 MHz band and situated in any
geographic location other than that described in paragraph (k)(1) of this section is limited to an EIRP of 1640
Watts/MHz. This limit applies to the aggregate power of all antenna elements in any given sector of a base station.

(i) An EIRP of 1640 watts/MHz when transmitting with an emissions bandwidth greater than 1 MHz.

(3) Equipment employed must be authorized in accordance with the provisions of § 27.51. Power measurements
for transmissions by stations authorized under this section may be made either in accordance with a
Commission-approved average power technique or in compliance with paragraph (k)(5) of this section. In
measuring transmissions in this band using an average power technique, the peak-to-average ratio (PAR) of the

transmission may not exceed 13 dB.
According to Part 27.50 (j):

The following power requirements apply to stations transmitting in the 3700-3980 MHz band:

(1) The power of each fixed or base station transmitting in the 3700-3980 MHz band and located in any county
with population density of 100 or fewer persons per square mile, based upon the most recently available
population statistics from the Bureau of the Census, is limited to an equivalent isotropically radiated power (EIRP)
of 3280 Watts/MHz. This limit applies to the aggregate power of all antenna elements in any given sector of a base

station.
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(2) The power of each fixed or base station transmitting in the 3700-3980 MHz band and situated in any
geographic location other than that described in paragraph (j)(1) of this section is limited to an EIRP of 1640

Watts/MHz. This limit applies to the aggregate power of all antenna elements in any given sector of a base station.

(3) Mobile and portable stations are limited to 1 Watt EIRP. Mobile and portable stations operating in these bands

must employ a means for limiting power to the minimum necessary for successful communications.

(4) Equipment employed must be authorized in accordance with the provisions of § 27.51. Power measurements
for transmissions by stations authorized under this section may be made either in accordance with a
Commission-approved average power technique or in compliance with paragraph (j)(5) of this section. In
measuring transmissions in this band using an average power technique, the peak-to-average ratio (PAR) of the

transmission may not exceed 13 dB.
9.1.2 Method of Measurements:

During the process of testing, the EUT was configured to transmit on maximum power and proper modulation.
The transmitter power shall be measured in terms of a root-mean-square (RMS) average value. In case of the EUT
was configured to MIMO mode, since the EUT transmits on all antennas simultaneously in the same frequency
range, using the Measure-and-Sum approach, the output power at all antennas were tested, and the total output

power were then summed mathematically in linear power units according to FCC KDB 662911 DO1.

A peak to average ratio measurement is performed at the conducted ports of the EUTfor single carrier for single
RAT mode. The spectrum analyzers Complementary Cumulative Distribution Function (CCDF) was used and 0.1 %

probability value recorded.

Note: Since the customer does not have a dedicated antenna, the antenna gain margin of the product that meets
the regulatory requirements is calculated, and the antenna gain used by the later customer must be within this

margin
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9.1.3 Measurement result

B77G NR mode:
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NR-MIMO-1C
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
MH Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm ,
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.42 46.14 32.66
B 7.41 45.97 32.67
QPSK 51.95 38.60 62.15 23.55
C 7.44 46.02 32.51
D 7.44 45.57 32.46
A 7.43 46.03 34.36
B 7.41 45.75 34.32
16QAM 51.93 40.27 62.15 21.88
C 7.43 45.82 34.20
D 7.18 46.03 34.13
20
A 7.40 46.10 32.66
B 7.48 46.04 32.60
64QAM 52.00 38.62 62.15 23.53
C 7.38 45.94 32.61
D 7.40 45.82 32.51
A 7.37 46.35 32.73
B 7.41 45.66 32.62
256QAM 52.12 38.62 62.15 23.53
C 7.34 46.23 32.57
D 7.37 46.11 32.47
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.37 45.75 32.99
B 7.40 46.45 31.72

QPSK 52.21 38.52 62.15 23.63
C 7.37 46.41 32.66
D 7.35 46.12 32.53
A 7.37 46.04 34.68
B 7.36 46.27 34.51

16QAM 52.21 40.52 62.15 21.63
C 7.35 46.24 34.50
D 7.34 46.19 34.32

20

A 7.37 46.46 32.94
B 7.37 46.31 32.87

64QAM 52.33 38.85 62.15 23.30
C 7.36 46.29 32.81
D 7.36 46.16 32.70
A 7.36 46.49 32.90
B 7.36 46.42 32.84

256QAM 52.40 38.81 62.15 23.34
C 7.37 46.30 32.77
D 7.36 46.32 32.65

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.42 45.75 32.08
B 7.48 45.71 31.98

QPSK 51.65 38.00 62.15 24.15
C 7.39 45.66 31.97
D 7.39 45.39 31.87
A 7.38 45.66 33.88
B 7.31 45.48 33.70

16QAM 51.54 39.76 62.15 22.39
C 7.32 45.44 33.77
D 7.46 45.48 33.60

20

A 7.35 45.68 32.23
B 7.35 45.54 32.06

64QAM 51.57 38.11 62.15 24.04
C 7.37 45.56 32.11
D 7.37 45.42 31.96
A 7.35 45.85 32.14
B 7.33 45.82 31.99

256QAM 51.76 38.07 62.15 24.08
C 7.39 45.74 32.08
D 7.38 45.54 31.97

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.46 46.10 30.75
B 7.48 45.96 30.54
QPSK 52.01 36.58 62.15 25.57
C 7.41 45.98 30.57
D 7.52 45.92 30.36
A 7.49 45.70 32.71
B 7.50 45.50 32.47
16QAM 51.57 38.54 62.15 23.61
C 7.51 45.58 32.50
D 7.52 45.40 32.39
30
A 7.50 45.99 30.79
B 7.56 45.81 30.61
64QAM 51.86 36.62 62.15 25.53
C 7.55 45.85 30.56
D 7.54 45.72 30.44
A 7.48 46.04 30.80
B 7.42 45.88 30.60
256QAM 51.92 36.63 62.15 25.52
C 7.45 45.90 30.59
D 7.57 45.78 30.45
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.40 46.39 30.92
B 7.35 46.30 30.86

QPSK 52.33 36.84 62.15 25.31
C 7.41 46.28 30.83
D 7.39 46.26 30.65
A 7.40 46.02 32.88
B 7.40 46.39 32.72

16QAM 52.03 38.76 62.15 23.39
C 7.40 45.85 32.72
D 7.39 45.77 32.64

30

A 7.43 46.38 30.99
B 7.42 46.12 30.85

64QAM 52.20 36.88 62.15 25.27
C 7.45 46.18 30.84
D 7.45 46.05 30.76
A 7.41 46.37 30.98
B 7.38 46.18 30.80

256QAM 52.26 36.85 62.15 25.30
C 7.37 46.24 30.82
D 7.38 46.18 30.72

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm ,
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.47 45.66 30.28
B 7.46 45.45 30.05
QPSK 51.52 36.13 62.15 26.02
C 7.46 45.55 30.15
D 7.51 45.35 29.97
A 7.56 45.24 32.22
B 7.46 45.65 32.06
16QAM 51.26 38.10 62.15 24.05
C 7.51 45.09 32.10
D 7.54 44.93 31.93
30
A 7.46 45.53 30.35
B 7.47 45.39 30.19
64QAM 51.41 36.22 62.15 25.93
C 7.51 45.35 30.23
D 7.51 45.29 30.01
A 7.48 45.61 30.33
B 7.44 45.46 30.17
256QAM 51.47 36.18 62.15 25.97
C 7.45 45.44 30.16
D 7.42 45.30 29.97
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.46 46.12 29.61
B 7.48 45.93 29.46
QPSK 51.99 35.45 62.15 26.70
C 7.42 45.98 29.38
D 7.42 45.85 29.27
A 7.49 46.29 31.62
B 7.55 46.16 31.45
16QAM 52.15 37.46 62.15 24.69
C 7.52 46.16 31.38
D 7.52 4591 31.30
40
A 7.54 46.46 29.71
B 7.53 46.33 29.47
64QAM 52.33 35.57 62.15 26.58
C 7.51 46.25 29.54
D 7.52 46.21 29.46
A 7.49 46.18 29.52
B 7.52 46.06 29.48
256QAM 52.07 35.44 62.15 26.71
C 7.50 46.04 29.39
D 7.46 45.92 29.29
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.33 46.31 29.65
B 7.32 46.15 29.53

QPSK 52.15 35.52 62.15 26.63
C 7.33 46.06 29.47
D 7.34 45.99 29.35
A 7.34 46.44 31.65
B 7.35 46.42 31.56

16QAM 52.32 37.52 62.15 24.63
C 7.33 46.28 31.44
D 7.34 46.06 31.36

40

A 7.36 46.58 29.83
B 7.38 46.41 29.71

64QAM 52.45 35.69 62.15 26.46
C 7.37 46.37 29.63
D 7.39 46.34 29.51
A 7.34 46.38 29.70
B 7.33 46.31 29.57

256QAM 52.25 35.50 62.15 26.65
C 7.35 46.19 29.28
D 7.37 46.05 29.36

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.51 45.78 29.26
B 7.55 45.63 29.12

QPSK 51.63 35.11 62.15 27.04
C 7.43 45.55 29.05
D 7.49 45.48 28.94
A 7.49 46.01 31.25
B 7.5 45.83 31.11

16QAM 51.84 37.12 62.15 25.03
C 7.45 45.83 31.11
D 7.52 45.60 30.94

40

A 7.58 46.18 29.42
B 7.5 45.99 29.25

64QAM 51.99 35.29 62.15 26.86
C 7.5 45.92 29.29
D 7.48 45.79 29.13
A 7.5 45.84 29.22
B 7.6 45.76 29.17

256QAM 51.74 35.14 62.15 27.01
C 7.48 45.7 29.13
D 7.56 45.58 28.97

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.44 46.49 29.04
B 7.46 46.30 28.90

QPSK 52.31 34.90 62.15 27.25
C 7.44 46.07 28.84
D 7.45 46.29 28.75
A 7.43 46.52 30.65
B 7.49 46.53 30.54

16QAM 52.42 36.55 62.15 25.60
C 7.40 46.21 30.52
D 7.38 46.34 30.41

50

A 7.60 46.52 28.82
B 7.59 46.35 28.75

64QAM 52.43 34.73 62.15 27.42
C 7.59 46.45 28.63
D 7.60 46.30 28.62
A 7.47 46.37 28.86
B 7.50 46.40 28.71

256QAM 52.30 34.75 62.15 27.40
C 7.47 46.29 28.71
D 7.48 46.06 28.63

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.22 46.38 28.83
B 7.24 46.38 28.73

QPSK 52.31 34.72 62.15 27.43
C 7.22 46.27 28.67
D 7.25 46.14 28.55
A 7.22 46.55 30.53
B 7.23 46.35 30.37

16QAM 52.43 36.39 62.15 25.76
C 7.23 46.50 30.36
D 7.21 46.25 30.22

50

A 7.38 46.50 28.73
B 7.37 46.24 28.65

64QAM 52.37 34.61 62.15 27.54
C 7.38 46.43 28.55
D 7.38 46.23 28.41
A 7.34 46.38 28.70
B 7.33 46.30 28.58

256QAM 52.27 34.59 62.15 27.56
C 7.31 46.29 28.57
D 7.34 46.02 28.42

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.46 46.17 28.81
B 7.43 46.18 28.70

QPSK 52.08 34.66 62.15 27.49
C 7.37 45.98 28.58
D 7.41 45.89 28.46
A 7.46 46.37 30.50
B 7.44 46.19 30.36

16QAM 52.21 36.34 62.15 25.81
C 7.41 46.23 30.26
D 7.36 45.97 30.15

50

A 7.51 46.29 28.56
B 7.5 46.06 28.46

64QAM 52.10 34.42 62.15 27.73
C 7.49 45,91 28.34
D 7.56 46.04 28.21
A 7.53 46.08 28.54
B 7.5 46.15 28.45

256QAM 51.97 34.41 62.15 27.74
C 7.48 45.75 28.33
D 7.49 45.80 28.25

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.51 46.55 28.03
B 7.55 46.35 27.83

QPSK 52.40 33.85 62.15 28.30
C 7.52 46.38 27.76
D 7.51 46.24 27.69
A 7.56 46.23 29.74
B 7.57 46.23 29.60

16QAM 52.20 35.57 62.15 26.58
C 7.56 46.23 29.46
D 7.54 46.02 29.39

60

A 7.56 46.51 28.12
B 7.58 46.32 27.94

64QAM 52.33 33.94 62.15 28.21
C 7.56 46.26 27.85
D 7.56 46.16 27.76
A 7.55 46.55 28.10
B 7.56 46.35 27.91

256QAM 52.37 33.92 62.15 28.23
C 7.57 46.29 27.82
D 7.53 46.21 27.78

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
&77L -1
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.36 46.46 27.86
B 7.33 46.27 27.69

QPSK 52.30 33.71 62.15 28.44
C 7.34 46.25 27.66
D 7.33 46.15 27.56
A 7.33 46.28 29.59
B 7.34 46.14 29.49

16QAM 52.12 35.45 62.15 26.70
C 7.32 46.06 29.41
D 7.34 45.92 29.22

60

A 7.41 46.33 27.96
B 7.37 46.28 27.83

64QAM 52.26 33.80 62.15 28.35
C 7.41 46.22 27.75
D 7.40 46.11 27.58
A 7.32 46.46 27.91
B 7.37 46.30 27.74

256QAM 52.30 33.74 62.15 28.41
C 7.33 46.25 27.66
D 7.32 46.09 27.55

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.57 46.26 27.73
B 7.51 46.09 27.58
QPSK 52.09 33.56 62.15 28.59
C 7.53 46.01 27.51
D 7.54 45.92 27.34
A 7.55 46.07 29.47
B 7.54 45.99 29.29
16QAM 51.95 35.30 62.15 26.85
C 7.51 45.87 29.25
D 7.53 45.80 29.11
60
A 7.55 46.23 26.78
B 7.47 46.07 27.68
64QAM 52.04 33.39 62.15 28.76
C 7.52 45.95 27.56
D 7.53 45.83 27.39
A 7.47 46.26 27.74
B 7.51 46.07 27.57
256QAM 52.06 33.57 62.15 28.58
C 7.39 45.98 27.51
D 7.51 45.85 27.39
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.65 46.44 27.27
B 7.55 46.42 27.18

QPSK 52.36 33.14 62.15 29.01
C 7.64 46.26 27.00
D 7.59 46.24 27.02
A 7.49 46.38 29.04
B 7.53 46.36 29.07

16QAM 52.32 34.98 62.15 27.17
C 7.50 46.21 28.86
D 7.48 46.23 28.85

70

A 7.62 46.45 27.27
B 7.66 46.45 27.26

64QAM 52.39 33.18 62.15 28.97
C 7.59 46.29 27.09
D 7.50 46.29 27.02
A 7.49 46.56 27.28
B 7.48 46.50 27.23

256QAM 52.45 33.17 62.15 28.98
C 7.50 46.40 27.10
D 7.57 46.24 26.97

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.39 46.39 27.09
B 7.38 46.39 27.01

QPSK 52.32 33.02 62.15 29.13
C 7.37 46.30 27.02
D 7.39 46.10 26.89
A 7.36 46.27 28.94
B 7.37 46.27 28.89

16QAM 52.26 34.89 62.15 27.26
C 7.35 46.28 28.88
D 7.36 46.14 28.75

70

A 7.40 46.40 27.17
B 7.40 46.36 27.05

64QAM 52.32 33.07 62.15 29.08
C 7.40 46.30 27.05
D 7.38 46.14 26.93
A 7.36 46.49 27.16
B 7.33 46.49 27.02

256QAM 52.41 33.04 62.15 29.11
C 7.33 46.35 26.99
D 7.35 46.21 26.90

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.55 46.24 27.01
B 7.57 46.23 26.83

QPSK 52.13 32.86 62.15 29.29
C 7.55 46.11 26.85
D 7.56 45.86 26.67
A 7.54 46.09 28.78
B 7.60 46.05 28.65

16QAM 51.99 34.67 62.15 27.48
C 7.47 45.97 28.69
D 7.55 45.78 28.47

70

A 7.57 46.24 27.02
B 7.51 46.10 26.84

64QAM 52.08 32.88 62.15 29.27
C 7.51 46.05 26.88
D 7.51 45.85 26.68
A 7.48 46.25 26.98
B 7.52 46.21 26.89

256QAM 52.15 32.87 62.15 29.28
C 7.44 46.14 26.88
D 7.51 45,91 26.66

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.53 46.37 26.65
B 7.60 46.33 26.60

QPSK 52.28 32.57 62.15 29.58
C 7.52 46.26 26.53
D 7.57 46.08 26.40
A 7.56 46.38 28.52
B 7.61 46.29 28.43

16QAM 52.28 34.42 62.15 27.73
C 7.56 46.28 28.39
D 7.53 46.10 28.24

80

A 7.26 46.37 27.66
B 7.29 46.31 27.52

64QAM 52.39 33.56 62.15 28.59
C 7.25 46.24 27.63
D 7.25 46.56 27.36
A 7.50 46.47 26.68
B 7.52 46.41 26.59

256QAM 52.18 32.59 62.15 29.56
C 7.47 46.40 26.59
D 7.50 45.26 26.42

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=T CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.39 46.26 26.53
B 7.40 46.18 26.42
QPSK 52.20 32.44 62.15 29.71
C 7.40 46.14 26.45
D 7.41 46.14 26.28
A 7.39 46.29 28.35
B 7.40 46.28 28.22
16QAM 52.24 34.24 62.15 27.91
C 7.39 46.21 28.23
D 7.37 46.08 28.09
80
A 7.06 46.25 27.64
B 7.05 46.34 27.51
64QAM 52.33 33.54 62.15 28.61
C 7.01 46.16 27.52
D 7.00 46.47 27.42
A 7.40 46.39 26.51
B 7.42 46.25 26.43
256QAM 52.28 32.44 62.15 29.71
C 7.37 46.25 26.43
D 7.37 46.13 26.30
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.55 46.04 26.29
B 7.52 45.88 26.20
QPSK 51.91 32.21 62.15 29.94
C 7.56 45.87 26.18
D 7.57 45.75 26.08
A 7.59 46.04 28.14
B 7.54 45.96 28.05
16QAM 51.95 34.04 62.15 28.11
C 7.49 45.92 28.07
D 7.58 45.81 27.82
80
A 7.21 46.49 27.38
B 7.24 45.57 27.30
64QAM 52.22 33.29 62.15 28.86
C 7.18 46.39 27.28
D 7.16 46.29 27.12
A 7.58 46.19 26.41
B 7.49 45.64 26.21
256QAM 51.94 32.24 62.15 29.91
C 7.53 46.01 26.22
D 7.51 45.82 26.05
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.46 46.41 26.15
B 7.53 46.24 26.01

QPSK 52.24 32.02 62.15 30.13
C 7.50 46.21 26.00
D 7.48 46.00 25.83
A 7.58 46.39 28.08
B 7.61 46.25 26.17

16QAM 52.25 33.57 62.15 28.58
C 7.61 46.22 27.92
D 7.59 46.05 27.77

90

A 7.52 46.48 26.2
B 7.60 45.52 26.11

64QAM 52.16 32.11 62.15 30.04
C 7.53 46.30 26.08
D 7.52 46.20 25.97
A 7.49 46.39 26.21
B 7.60 45.46 26.12

256QAM 52.10 32.11 62.15 30.04
C 7.49 46.28 26.09
D 7.48 46.11 25.94

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.43 46.24 26.02
B 7.47 46.11 25.93

QPSK 52.13 31.95 62.15 30.20
C 7.45 46.11 25.91
D 7.43 45.99 25.84
A 7.51 46.23 27.93
B 7.51 46.17 27.83

16QAM 52.15 33.86 62.15 28.29
C 7.52 46.15 27.87
D 7.51 45.97 27.73

90

A 7.48 46.31 26.10
B 7.53 46.20 26.04

64QAM 52.23 32.02 62.15 30.13
C 7.49 46.21 26.02
D 7.50 46.11 25.83
A 7.52 46.27 26.11
B 7.53 46.16 25.97

256QAM 52.18 32.01 62.15 30.14
C 7.48 46.17 26.01
D 7.47 46.02 25.87

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.50 45.99 25.84
B 7.49 45.85 25.72

QPSK 51.87 31.74 62.15 30.41
C 7.45 45.86 25.69
D 7.48 45.70 25.62
A 7.58 45.99 27.66
B 7.51 45.85 27.61

16QAM 51.88 33.58 62.15 28.57
C 7.53 45.85 27.54
D 7.53 45.73 27.41

90

A 7.58 46.09 25.88
B 7.55 46.02 25.79

64QAM 52.01 31.78 62.15 30.37
C 7.51 45.93 25.76
D 7.53 45.93 25.62
A 7.56 45.99 25.82
B 7.47 45.96 25.80

256QAM 51.94 31.77 62.15 30.38
C 7.61 45.90 25.72
D 7.58 45.81 25.65

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.66 46.22 25.51
B 7.66 46.08 25.51

QPSK 52.11 31.47 62.15 30.68
C 7.62 46.10 25.47
D 7.61 45.94 25.30
A 7.64 46.10 27.34
B 7.65 46.06 27.28

16QAM 52.04 33.27 62.15 28.88
C 7.59 46.04 27.26
D 7.64 45.89 27.11

100

A 7.56 46.24 25.61
B 7.60 46.16 25.50

64QAM 52.16 31.53 62.15 30.62
C 7.49 46.17 25.54
D 7.63 46.00 25.40
A 7.59 46.25 25.54
B 7.60 46.12 25.46

256QAM 52.14 31.50 62.15 30.65
C 7.59 46.13 25.53
D 7.61 45.97 25.39

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=777 -1
e
Report No.: 122W00001
NR-MIMO-2C
Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz
A 46.05 29.64
B 45.61 29.61
QPSK 51.73 35.58 62.15 26.57
C 45.63 29.60
D 45.53 29.38
A 46.09 31.28
B 46.08 31.20
16QAM 52.03 36.86 62.15 25.29
C 45.98 30.43
D 45.87 30.37
20
A 46.01 29.67
B 45.86 29.52
64QAM 52.10 35.59 62.15 26.56
C 45.73 29.64
D 46.65 29.43
A 45.96 29.67
B 45.90 29.59
2560QAM 51.91 35.60 62.15 26.55
C 45.87 29.58
D 45.83 29.49
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=777 -1
e
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz

A 46.01 27.78
B 45.99 27.72

QPSK 51.96 33.97 62.15 28.18
C 45.92 27.64
D 45.85 28.60
A 46.00 29.75
B 46.03 29.70

16QAM 52.01 35.45 62.15 26.70
C 45.99 28.73
D 45.92 29.45

30

A 46.08 27.83
B 46.03 27.77

64QAM 51.82 33.86 62.15 28.29
C 45.05 27.69
D 45.97 28.04
A 46.05 27.77
B 46.00 27.77

2560QAM 51.96 33.70 62.15 28.45
C 45.90 27.69
D 45.82 27.50

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=777 -1
e
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
MH Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz

A 46.15 26.50
B 46.12 26.41

QPSK 52.04 32.59 62.15 29.56
C 46.00 26.43
D 45.80 26.90
A 46.20 28.53
B 46.12 28.45

16QAM 52.11 34.24 62.15 27.91
C 46.09 27.53
D 45.96 28.31

40

A 46.17 26.69
B 46.08 26.58

64QAM 52.03 32.88 62.15 29.27
C 45.95 26.61
D 45.82 27.49
A 46.19 26.55
B 46.14 26.45

2560QAM 52.18 32.51 62.15 29.64
C 46.20 26.61
D 46.12 26.34

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=777 -1
e
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz

A 46.40 25.88
B 46.26 25.79

QPSK 52.20 31.79 62.15 30.36
C 46.06 25.85
D 46.00 25.56
A 46.39 27.59
B 46.26 27.50

16QAM 52.27 33.30 62.15 28.85
C 46.31 27.45
D 46.02 26.50

50

A 46.30 25.68
B 46.16 25.65

64QAM 52.15 31.58 62.15 30.57
C 46.06 25.47
D 46.01 25.43
A 46.29 25.72
B 46.14 25.50

2560QAM 52.13 31.58 62.15 30.57
C 46.07 25.54
D 45.92 25.49

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=777 -1
e
Report No.: 122W00001
NR-MIMO-3C
Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz
A 46.04 27.94
B 46.00 27.87
QPSK 51.98 33.86 62.15 28.29
C 45.96 27.79
D 45.85 27.74
A 46.08 28.85
B 46.00 29.54
16QAM 52.01 35.34 62.15 26.81
C 45.95 29.54
D 45.91 29.32
20
A 46.04 27.86
B 45.96 27.81
64QAM 51.96 33.81 62.15 28.34
C 45.93 27.83
D 45.84 27.66
A 46.11 27.88
B 46.03 27.85
2560QAM 52.03 33.83 62.15 28.32
C 45.99 27.87
D 45.90 27.65
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=777 -1
e
Report No.: 122W00001
NR-MIMO-5C
Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz
A 46.25 25.89
B 46.23 25.74
QPSK 52.20 31.80 62.15 30.35
C 46.19 25.71
D 46.04 25.76
A 46.29 27.64
B 46.17 27.68
16QAM 52.17 33.59 62.15 28.56
C 46.12 27.54
D 46.00 27.43
20
A 46.19 25.97
B 46.02 25.96
64QAM 52.04 31.94 62.15 30.21
C 46.00 25.83
D 45.85 25.90
A 46.23 25.93
B 45.74 25.81
2560QAM 51.96 31.88 62.15 30.27
C 45.95 25.86
D 45.82 25.84
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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<|||||E|II|2

B77D NR mode:

CAIC

Report No.: 122W00001

NR-MIMO-1C
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm )
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.37 45.20 31.84
B 7.43 45.16 31.55
QPSK 51.16 37.80 62.15 24.35
C 7.39 45.04 32.22
D 7.44 45.16 31.48
A 7.40 45.23 33.50
B 7.41 45.13 33.38
16QAM 51.18 39.59 62.15 22.56
C 7.30 45.14 34.04
D 7.42 45.13 33.32
20
A 7.39 45.26 31.81
B 7.44 45.24 31.75
64QAM 51.24 37.85 62.15 24.30
C 7.42 45.16 32.20
D 7.42 45.22 31.53
A 7.38 45.34 31.84
B 7.41 45.22 31.59
256QAM 51.23 37.82 62.15 24.33
C 7.48 45.18 32.19
D 7.45 45.09 31.55
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.38 45.81 32.24
B 7.39 45.73 32.16
QPSK 51.73 38.21 62.15 23.94
C 7.40 45.66 32.28
D 7.40 45.64 32.09
A 7.34 45.86 34.07
B 7.38 45.70 34.01
16QAM 51.71 40.05 62.15 22.10
C 7.39 45.66 34.11
D 7.38 45.53 33.91
20
A 7.37 45.85 32.43
B 7.36 45.77 32.32
64QAM 51.75 38.33 62.15 23.82
C 7.38 45.68 32.34
D 7.41 45.63 32.16
A 7.36 45.90 32.36
B 7.38 45.71 32.23
256QAM 51.73 38.28 62.15 23.87
C 7.39 45.66 32.30
D 7.39 45.57 32.13
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.47 45.82 32.46
B 7.4 45.58 32.29

QPSK 51.65 38.32 62.15 23.83
C 7.38 45.61 32.36
D 7.4 45.52 32.08
A 7.36 45.86 34.11
B 7.35 45.32 33.86

16QAM 51.60 39.97 62.15 22.18
C 7.39 45.64 34.07
D 7.38 45.46 33.74

20

A 7.35 45.79 32.46
B 7.36 45.63 32.26

64QAM 51.70 38.35 62.15 23.80
C 7.42 45.68 32.46
D 7.40 45.60 32.11
A 7.40 45.83 32.47
B 7.34 45.64 32.22

256QAM 51.66 38.35 62.15 23.80
C 7.38 45.72 32.50
D 7.40 45.37 32.13

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=T CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.39 45.40 30.06
B 7.46 45.17 29.72

QPSK 51.20 35.83 62.15 26.32
C 7.40 45.12 29.82
D 7.46 45.00 29.62
A 7.42 45.41 31.91
B 7.47 45.27 31.75

16QAM 51.22 37.73 62.15 24.42
C 7.44 45.08 31.64
D 7.47 45.03 31.51

30

A 7.53 45.35 29.97
B 7.49 45.29 29.95

64QAM 51.20 35.86 62.15 26.29
C 7.54 45.06 29.76
D 7.47 45.00 29.67
A 7.44 45.40 30.01
B 7.51 45.31 29.91

256QAM 51.26 35.84 62.15 26.31
C 7.46 45.11 29.75
D 7.45 45.12 29.61

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.39 45.56 30.36
B 7.39 45.68 30.30

QPSK 51.58 36.32 62.15 25.83
C 7.41 45.50 30.30
D 7.41 45.48 30.25
A 7.39 45.55 32.27
B 7.41 45.69 32.24

16QAM 51.56 38.28 62.15 23.87
C 7.39 45.48 32.26
D 7.40 45.45 32.25

30

A 7.43 45.55 30.42
B 7.41 45.70 30.35

64QAM 51.59 36.36 62.15 25.79
C 7.45 45.46 30.32
D 7.43 45.57 30.28
A 7.38 45.62 30.42
B 7.35 45.74 30.33

256QAM 51.68 36.41 62.15 25.74
C 7.37 45.69 30.48
D 7.38 45.59 30.34

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=T CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.45 45.81 30.49
B 7.5 45.68 30.38
QPSK 51.68 36.42 62.15 25.73
C 7.48 45.64 30.46
D 7.49 45.50 30.25
A 7.45 4591 32.48
B 7.52 45.73 32.30
16QAM 51.71 38.33 62.15 23.82
C 7.53 45.64 32.33
D 7.54 45.48 32.12
30
A 7.43 45,91 30.63
B 7.5 45.71 30.43
64QAM 51.73 36.48 62.15 25.67
C 7.5 45.67 30.48
D 7.55 45.53 30.30
A 7.45 45.95 30.64
B 7.47 45.79 30.41
256QAM 51.79 36.48 62.15 25.67
C 7.46 45.75 30.48
D 7.52 45.60 30.28
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.41 45.87 28.99
B 7.45 45.57 28.79

QPSK 51.72 35.01 62.15 27.14
C 7.45 45.96 29.38
D 7.44 45.39 28.77
A 7.43 45.82 31.07
B 7.41 45.53 30.77

16QAM 51.73 37.02 62.15 25.13
C 7.46 46.04 31.40
D 7.51 45.42 30.74

40

A 7.47 45.80 29.17
B 7.49 45.55 28.91

64QAM 51.84 35.19 62.15 26.96
C 7.50 46.12 29.64
D 7.50 45.79 28.93
A 7.50 45.77 29.01
B 7.43 45.53 28.79

256QAM 51.75 35.04 62.15 27.11
C 7.47 46.06 29.43
D 7.44 45.52 28.82

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.35 45.88 29.21
B 7.33 45.78 28.98

QPSK 51.77 35.18 62.15 26.97
C 7.33 45.76 29.20
D 7.34 45.57 29.26
A 7.34 45.83 31.13
B 7.35 45.72 30.95

16QAM 51.66 37.14 62.15 25.01
C 7.35 45.69 31.12
D 7.34 45.31 31.27

40

A 7.38 45.79 29.21
B 7.40 45.70 29.04

64QAM 51.73 35.26 62.15 26.89
C 7.40 45.56 29.31
D 7.40 45.78 29.39
A 7.45 45.84 29.22
B 7.35 45.79 29.10

256QAM 51.70 35.26 62.15 26.89
C 7.36 45.65 29.29
D 7.36 45.44 29.33

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.47 45.99 29.28
B 7.42 46.05 29.24
QPSK 51.87 35.25 62.15 26.90
C 7.5 45.63 29.35
D 7.44 45.72 29.04
A 7.49 46.04 31.32
B 7.48 46.06 31.33
16QAM 51.97 37.27 62.15 24.88
C 7.54 45.96 31.23
D 7.52 45.72 31.11
40
A 7.52 46.01 29.36
B 7.59 46.04 29.29
64QAM 51.96 35.27 62.15 26.88
C 7.53 45.9 29.30
D 7.63 45.79 29.03
A 7.58 46.02 29.32
B 7.47 46.01 29.36
256QAM 51.92 35.29 62.15 26.86
C 7.57 45.89 29.35
D 7.53 45.68 29.05
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.42 45.99 28.22
B 7.43 46.16 28.33

QPSK 52.06 34.29 62.15 27.86
C 7.41 46.13 28.37
D 7.42 45.87 28.16
A 7.43 45.96 30.00
B 7.34 46.11 30.08

16QAM 52.06 35.99 62.15 26.16
C 7.38 46.28 30.06
D 7.39 45.81 29.74

50

A 7.51 45,91 28.15
B 7.57 46.01 28.05

64QAM 52.02 34.15 62.15 28.00
C 7.54 46.21 28.23
D 7.55 45.84 28.07
A 7.46 45.87 28.15
B 7.50 46.04 28.25

256QAM 51.96 34.21 62.15 27.94
C 7.47 46.07 28.29
D 7.47 45.77 28.07

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.23 45.98 28.51
B 7.23 45.99 28.43

QPSK 51.93 34.39 62.15 27.76
C 7.23 45.99 28.43
D 7.25 45.69 28.10
A 7.48 45.99 30.19
B 7.24 45.95 30.12

16QAM 51.95 36.09 62.15 26.06
C 7.24 46.10 30.13
D 7.23 45.65 29.84

50

A 7.39 45.92 28.27
B 7.35 45,91 28.19

64QAM 51.88 34.22 62.15 27.93
C 7.36 45.95 28.32
D 7.39 45.63 28.01
A 7.33 45.88 28.28
B 7.35 45.95 28.22

256QAM 51.81 34.22 62.15 27.93
C 7.34 45.77 28.31
D 7.35 45.54 27.99

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
MH Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.46 46.3 28.67
B 7.45 46.35 28.80
QPSK 52.25 34.64 62.15 27.51
C 7.41 46.31 28.62
D 7.51 45.93 28.36
A 7.45 46.29 30.34
B 7.4 46.32 30.39
16QAM 52.15 36.31 62.15 25.84
C 7.45 45.99 30.31
D 7.5 45.92 30.12
50
A 7.48 46.22 28.45
B 7.59 46.21 28.45
64QAM 52.09 34.45 62.15 27.70
C 7.55 45.87 28.55
D 7.53 45.98 28.25
A 7.48 46.27 28.46
B 7.56 46.17 28.46
256QAM 52.17 34.45 62.15 27.70
C 7.49 46.25 28.56
D 7.57 45.90 28.25
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.49 46.33 27.38
B 7.45 46.02 27.30

QPSK 52.10 33.31 62.15 28.84
C 7.48 46.19 27.34
D 7.54 45.75 27.12
A 7.55 46.30 29.12
B 7.48 46.04 29.12

16QAM 52.04 35.08 62.15 27.07
C 7.57 46.01 29.12
D 7.61 45.72 28.86

60

A 7.57 46.32 27.45
B 7.50 46.08 27.55

64QAM 52.12 33.44 62.15 28.71
C 7.58 46.16 27.45
D 7.54 45.83 27.22
A 7.55 46.21 27.43
B 7.47 45.95 27.37

256QAM 52.04 33.34 62.15 28.81
C 7.59 46.18 27.36
D 7.52 45.71 27.11

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.32 46.11 27.47
B 7.33 45.88 27.26
QPSK 51.89 33.31 62.15 28.84
C 7.33 45.93 27.40
D 7.35 45.55 27.00
A 7.35 46.07 29.05
B 7.38 45.87 28.93
16QAM 51.85 34.96 62.15 27.19
C 7.36 45.84 29.03
D 7.34 45.50 28.74
60
A 7.39 46.14 27.50
B 7.40 45.89 27.31
64QAM 51.88 33.37 62.15 28.78
C 7.39 45.89 27.46
D 7.40 45.49 27.10
A 7.34 46.00 27.48
B 7.31 45.82 27.36
256QAM 51.82 33.35 62.15 28.80
C 7.34 45.92 27.42
D 7.36 45.45 27.04
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power

Page 65 of 414




=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.51 46.29 27.66
B 7.63 46.18 27.55

QPSK 52.09 33.55 62.15 28.60
C 7.52 45.94 27.67
D 7.62 45.84 27.21
A 7.55 46.27 29.39
B 7.61 46.24 29.36

16QAM 52.09 35.25 62.15 26.90
C 7.63 46.14 29.36
D 7.67 45.59 28.78

60

A 7.52 46.25 27.74
B 7.72 46.25 27.73

64QAM 52.02 33.62 62.15 28.53
C 7.51 45.92 27.76
D 7.62 45.55 27.13
A 7.59 46.29 27.75
B 7.51 46.24 27.67

256QAM 52.07 33.60 62.15 28.55
C 7.60 46.01 27.73
D 7.60 45.63 27.14

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.53 46.19 26.87
B 7.52 46.26 26.72
QPSK 52.14 32.68 62.15 29.47
C 7.53 46.32 26.71
D 7.51 45.66 26.33
A 7.54 46.21 28.65
B 7.54 46.14 28.53
16QAM 52.09 34.50 62.15 27.65
C 7.56 46.15 28.46
D 7.56 45.76 28.27
70
A 7.52 46.21 26.91
B 7.63 46.24 26.67
64QAM 52.15 32.71 62.15 29.44
C 7.54 46.24 26.70
D 7.61 45.81 26.46
A 7.52 46.27 26.92
B 7.51 46.32 26.77
256QAM 52.17 32.72 62.15 29.43
C 7.55 46.23 26.64
D 7.47 45.74 26.44
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.35 46.08 26.79
B 7.36 46.09 26.61

QPSK 51.95 32.69 62.15 29.46
C 7.36 45.96 26.74
D 7.36 45.57 26.52
A 7.36 46.03 28.63
B 7.36 46.04 28.48

16QAM 51.89 34.54 62.15 27.61
C 7.37 45,91 28.59
D 7.36 45.49 28.38

70

A 7.37 46.01 26.84
B 7.36 46.10 26.66

64QAM 51.93 32.73 62.15 29.42
C 7.37 45.96 26.79
D 7.38 45.56 26.55
A 7.32 46.06 26.81
B 7.31 46.16 26.64

256QAM 51.95 32.67 62.15 29.48
C 7.32 45.95 26.66
D 7.31 45.54 26.47

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.70 46.28 27.00
B 7.72 46.32 26.86
QPSK 52.19 32.92 62.15 29.23
C 7.69 46.21 27.03
D 7.75 45.86 26.69
A 7.71 46.35 28.97
B 7.70 46.31 28.75
16QAM 52.23 34.80 62.15 27.35
C 7.71 46.34 28.84
D 7.73 45.81 28.55
70
A 7.59 46.34 27.07
B 7.67 46.39 26.97
64QAM 52.23 32.97 62.15 29.18
C 7.58 46.22 27.03
D 7.68 45.89 26.71
A 7.64 46.37 27.06
B 7.59 46.39 26.93
256QAM 52.23 32.95 62.15 29.20
C 7.65 46.17 26.94
D 7.63 45,91 26.77
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.60 46.20 26.71
B 7.58 45.87 2591

QPSK 51.86 32.11 62.15 30.04
C 7.62 45.50 25.87
D 7.59 45.77 25.81
A 7.61 46.16 28.62
B 7.52 45.88 27.85

16QAM 51.95 34.03 62.15 28.12
C 7.57 45.90 27.81
D 7.54 45.78 27.71

80

A 7.27 46.07 27.67
B 7.61 45,91 26.02

64QAM 51.93 32.46 62.15 29.69
C 7.65 45.88 25.95
D 7.63 45.77 25.86
A 7.55 46.15 26.67
B 7.53 45,91 25.95

256QAM 51.94 32.14 62.15 30.01
C 7.55 45,91 25.93
D 7.55 45.71 25.88

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power

Page 70 of 414




=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.36 46.06 26.15
B 7.35 45.79 25.81

QPSK 51.84 31.96 62.15 30.19
C 7.38 45.79 25.90
D 7.36 45.63 2591
A 7.36 45.96 27.92
B 7.36 45.77 27.62

16QAM 51.76 33.72 62.15 28.43
C 7.36 45.69 27.66
D 7.37 45.52 27.61

80

A 6.92 45.77 27.16
B 7.36 45.76 25.90

64QAM 51.71 32.30 62.15 29.85
C 7.35 45.65 25.98
D 7.36 45.57 25.94
A 7.35 46.01 26.16
B 7.33 45.81 25.84

256QAM 51.81 31.96 62.15 30.19
C 7.33 45.77 25.89
D 7.33 45.56 25.88

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.77 46.06 26.45
B 7.70 45.89 26.02
QPSK 52.03 32.27 62.15 29.88
C 7.67 46.04 26.38
D 7.70 46.06 26.12
A 7.74 46.07 28.31
B 7.77 45.89 27.91
16QAM 51.98 34.12 62.15 28.03
C 7.73 46.08 28.20
D 7.81 45.79 27.97
80
A 7.38 46.09 27.47
B 7.83 45.94 26.13
64QAM 52.00 32.55 62.15 29.60
C 7.62 46.04 26.30
D 7.65 45.84 26.06
A 7.74 46.02 26.42
B 7.73 45.94 26.09
256QAM 51.82 32.26 62.15 29.89
C 7.73 45.33 26.32
D 7.72 45.87 26.11
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.58 46.00 25.84
B 7.58 45.94 25.40
QPSK 51.96 31.57 62.15 30.58
C 7.61 45.95 25.66
D 7.65 45.86 25.29
A 7.66 46.17 27.80
B 7.67 45.76 27.33
16QAM 51.96 33.51 62.15 28.64
C 7.63 46.06 27.57
D 7.65 45.77 27.23
90
A 7.62 46.16 25.80
B 7.65 45.80 25.33
64QAM 52.01 31.59 62.15 30.56
C 7.60 46.14 25.72
D 7.62 45.86 25.40
A 7.61 46.17 25.82
B 7.61 45.77 25.38
256QAM 51.95 31.59 62.15 30.56
C 7.64 46.02 25.65
D 7.59 45.75 25.40
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.36 46.07 25.73
B 7.37 45.70 25.25

QPSK 51.81 31.50 62.15 30.65
C 7.39 45.88 25.58
D 7.38 45.50 25.36
A 7.37 46.08 27.64
B 7.36 45.70 27.23

16QAM 51.81 33.43 62.15 28.72
C 7.38 45.83 27.43
D 7.36 45.55 27.32

90

A 7.39 46.06 25.84
B 7.37 45.77 25.43

64QAM 51.86 31.64 62.15 30.51
C 7.38 45,91 25.64
D 7.38 45.60 25.54
A 7.38 46.07 25.87
B 7.37 45.68 25.41

256QAM 51.81 31.61 62.15 30.54
C 7.38 45.86 25.60
D 7.37 45.52 25.47

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.76 46.01 26.02
B 7.78 45.89 25.61

QPSK 51.91 31.71 62.15 30.44
C 7.75 46.06 25.76
D 7.75 45.60 25.32
A 7.61 46.09 27.94
B 7.67 45.95 27.62

16QAM 51.98 33.64 62.15 28.51
C 7.66 46.15 27.69
D 7.66 45.64 27.19

90

A 7.64 46.00 26.06
B 7.66 45,91 25.66

64QAM 52.01 31.79 62.15 30.36
C 7.70 46.16 25.81
D 7.78 45.89 25.52
A 7.69 46.00 26.01
B 7.71 45.63 25.68

256QAM 51.92 31.77 62.15 30.38
C 7.63 46.13 25.79
D 7.80 45.82 25.51

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position B
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz

A 7.70 46.18 25.25
B 7.71 45.90 25.03

QPSK 52.01 31.11 62.15 31.04
C 7.71 46.04 25.20
D 7.70 45.83 24.88
A 7.66 46.10 27.03
B 7.67 45.84 26.85

16QAM 51.90 32.90 62.15 29.25
C 7.67 45.92 26.92
D 7.67 45.66 26.72

100

A 7.59 46.30 25.34
B 7.59 46.00 25.18

64QAM 52.07 31.23 62.15 30.92
C 7.63 46.00 25.27
D 7.59 45.89 25.03
A 7.66 46.20 25.39
B 7.71 45.89 25.15

256QAM 51.99 31.24 62.15 30.91
C 7.59 46.00 25.27
D 7.66 45.78 25.07

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.35 46.14 25.40
B 7.36 45.81 24.98
QPSK 51.89 31.14 62.15 31.01
C 7.37 45.82 25.12
D 7.37 45.71 24.95
A 7.45 45.99 27.01
B 7.45 45.70 26.91
16QAM 51.78 32.86 62.15 29.29
C 7.46 45.75 26.81
D 7.46 45.60 26.63
100
A 7.36 46.13 25.30
B 7.36 45.83 25.00
64QAM 51.86 31.11 62.15 31.04
C 7.37 45.69 25.12
D 7.38 45.68 24.94
A 7.36 46.01 25.33
B 7.37 45.80 25.07
256QAM 51.79 31.10 62.15 31.05
C 7.35 45.66 24.99
D 7.37 45.59 24.92
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=771 L
V_
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power / PSD
NR Carrier Channel position T
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) PAR Power Power Limit
(dB) dBm dBm _
dBm dBm/MHz dBm dBi
/MHz /MHz
A 7.80 46.17 25.58
B 7.82 46.03 25.27
QPSK 52.04 31.30 62.15 30.85
C 7.79 45.97 25.23
D 7.82 45.92 25.00
A 7.81 45.95 27.34
B 7.83 45.92 27.13
16QAM 51.90 33.26 62.15 28.89
C 7.83 45.95 27.65
D 7.84 45.70 26.80
100
A 7.71 46.02 25.62
B 7.79 46.04 25.31
64QAM 51.98 31.38 62.15 30.77
C 7.79 46.03 25.38
D 7.78 45.73 25.10
A 7.71 46.38 25.63
B 7.76 46.02 25.33
256QAM 52.08 31.39 62.15 30.76
C 7.82 45.99 25.38
D 7.78 45.81 25.13
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=777 -1
e
Report No.: 122W00001
NR-MIMO-2C
Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz
A 45.31 28.65
B 45.20 28.68
QPSK 51.24 34.62 62.15 27.53
C 45.28 28.68
D 45.10 28.39
A 45.35 30.49
B 45.21 30.38
16QAM 51.27 36.02 62.15 26.13
C 45.29 29.61
D 45.16 29.42
20
A 45.35 28.85
B 45.21 28.60
64QAM 51.24 34.69 62.15 27.46
C 45.23 28.70
D 45.10 28.54
A 45.40 28.86
B 45.14 28.65
256QAM 51.25 34.71 62.15 27.44
C 45.26 28.67
D 45.12 28.57
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=777 -1
e
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz

A 45.40 26.97
B 45.15 26.72

QPSK 51.26 32.82 62.15 29.33
C 45.35 26.83
D 45.06 26.66
A 45.22 28.80
B 45.13 27.84

16QAM 51.19 34.36 62.15 27.79
C 45.27 28.85
D 45.06 27.75

30

A 45.34 26.82
B 45.18 26.74

64QAM 51.22 32.56 62.15 29.59
C 45.20 26.83
D 45.08 25.66
A 45.34 26.97
B 45.13 26.76

256QAM 51.21 32.84 62.15 29.31
C 45.21 26.82
D 45.07 26.71

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=777 Ll
e
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
MH Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz

A 45.45 25.51
B 45.20 25.43

QPSK 51.34 31.51 62.15 30.64
C 45.29 25.49
D 45.32 25.54
A 45.40 27.66
B 45.20 26.55

16QAM 51.29 32.92 62.15 29.23
C 45.24 26.65
D 45.23 26.63

40

A 45.43 25.58
B 45.18 25.59

64QAM 51.29 31.63 62.15 30.52
C 45.25 25.65
D 45.23 25.60
A 45.27 25.58
B 45.23 25.53

2560QAM 51.25 31.59 62.15 30.56
C 45.20 25.57
D 45.21 25.59

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=777 -1
e
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz

A 46.01 25.27
B 45.69 25.14

QPSK 51.85 31.24 62.15 30.91
C 45.83 25.34
D 45.78 25.14
A 45.88 27.08
B 45.83 26.87

16QAM 51.90 32.99 62.15 29.16
C 45.98 27.01
D 45.84 26.91

50

A 45.88 25.13
B 45.61 24.88

64QAM 51.79 31.08 62.15 31.07
C 45.89 25.23
D 45.70 24.99
A 45.88 25.11
B 45.58 2491

2560QAM 51.78 31.10 62.15 31.05
C 45.90 25.21
D 45.68 25.07

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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=TT CAIC
=777 Ll
e
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz

A 46.06 24.35
B 45.90 24.09

QPSK 51.92 30.24 62.15 31.91
C 45.92 24.33
D 45.69 24.11
A 46.06 25.99
B 45.78 25.03

16QAM 51.87 31.57 62.15 30.58
C 45.90 25.28
D 45.65 25.83

60

A 45.89 24.31
B 45.82 24.15

64QAM 51.85 30.31 62.15 31.84
C 45.89 24.48
D 45.70 24.22
A 45.95 24.32
B 45.75 24.17

2560QAM 51.84 30.28 62.15 31.87
C 45.92 24.38
D 45.66 24.18

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power

Page 83 of 414




=TT CAIC
=777 Ll
e
Report No.: 122W00001
Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
MH Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz

A 45.90 23.27
B 45.81 23.36

QPSK 51.87 29.42 62.15 32.73
C 45.89 23.65
D 45.78 23.31
A 45.85 25.23
B 45.71 25.13

16QAM 51.76 30.87 62.15 31.28
C 45.89 24.66
D 45.50 24.31

70

A 45.85 23.37
B 45.82 23.38

64QAM 51.78 29.45 62.15 32.70
C 45.88 23.64
D 45.49 23.34
A 45.90 23.39
B 45.87 23.54

2560QAM 51.82 29.50 62.15 32.65
C 45.87 23.61
D 45.56 23.39

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz

A 45.89 22.77
B 45.79 22.81

QPSK 51.83 28.88 62.15 33.27
C 45.88 23.04
D 45.68 22.80
A 45.83 24.61
B 45.76 24.78

16QAM 51.80 30.74 62.15 31.41
C 45.87 2491
D 45.64 24.58

80

A 45.91 22.88
B 45.74 22.85

64QAM 51.83 28.90 62.15 33.25
C 45.87 23.03
D 45.71 22.76
A 45.98 22.84
B 45.75 23.03

2560QAM 51.83 28.97 62.15 33.18
C 45.81 23.07
D 45.69 22.86

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz

A 46.02 22.37
B 45.74 22.22

QPSK 51.85 28.36 62.15 33.79
C 45.89 22.55
D 45.64 22.22
A 45.94 24.18
B 45.73 23.31

16QAM 51.79 29.63 62.15 32.52
C 45.84 23.59
D 45.57 23.30

90

A 46.01 22.40
B 45.60 22.28

64QAM 51.81 28.40 62.15 33.75
C 45.85 22.50
D 45.69 22.35
A 45.92 22.41
B 45.71 22.35

256QAM 51.78 28.41 62.15 33.74
C 45.73 22.46
D 45.69 22.34

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz

A 46.01 21.96
B 45.80 21.96

QPSK 51.87 27.98 62.15 34.17
C 45.84 22.07
D 45.76 21.83
A 45.96 23.78
B 45.72 22.94

16QAM 51.80 29.19 62.15 32.96
C 45.81 23.02
D 45.61 22.89

100

A 46.05 21.98
B 45.79 22.08

64QAM 51.91 28.09 62.15 34.06
C 45.92 22.25
D 45.78 21.95
A 45.99 21.99
B 45.80 21.99

2560QAM 51.87 28.03 62.15 34.12
C 45.92 22.13
D 45.68 21.93

Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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NR-MIMO-3C
Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz
A 44.75 26.25
B 44.69 26.19
QPSK 50.72 32.23 62.15 29.92
C 44.65 26.14
D 44.71 26.24
A 44.86 28.20
B 44.61 28.05
16QAM 50.70 34.06 62.15 28.09
C 44.59 27.90
D 44.67 27.99
20
A 44.87 26.35
B 44.62 26.20
64QAM 50.70 32.28 62.15 29.87
C 44.59 26.19
D 44.64 26.31
A 44.88 26.40
B 44.58 26.32
2560QAM 50.69 32.29 62.15 29.86
C 44.60 26.15
D 44.63 26.21
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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NR-MIMO-6C
Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel position M
Port | Modulation | Bandwidth Total Total GANT*
Average Power/PSD EIRP limit o
(MHz) Power Power Limit
dBm dBm dBm )
dBm dBm dBi
/MHz /MHz /MHz
A 45.12 23.88
B 45.12 23.64
QPSK 51.15 29.78 62.15 32.37
C 45.20 23.81
D 45.09 23.69
A 45.18 25.62
B 45.11 25.54
16QAM 51.15 31.55 62.15 30.60
C 45.14 25.49
D 45.09 25.48
20
A 45.11 23.83
B 44.98 23.56
64QAM 51.12 29.75 62.15 32.40
C 45.12 23.81
D 45.17 23.71
A 45.24 23.83
B 45.01 23.66
256QAM 51.11 29.78 62.15 32.37
C 45.09 23.75
D 45.01 23.80
Note:

Total Power=Measured Output Power (Port A+Port B+Port C+Port D)

GANT* Limit=EIRP limit - Total Power
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Test figure as below:
Note: Only worst case result is given below

5G NR 1 Spectrum Analyzer 2 |sGNR2 ] [
Channel Power '|3wept SA Power Stat GCDF ‘ + ﬁ Trace TS
KEYSIGHT [Input RF Input Z: 50 Q Atten: 24 dB ITrig: External 2 Carrier Ref Freq: 3.500010000 GHz
T s | Corrections: Off  |Preamp: Off Gate' LO |AvgHold- 100/100 Trace Type -(I;roa:terul
Ext Gain- -41 80 dB Freq Ref: Ext (S) #PNO: Fast #IF Gain: Low CC Info: Downlink, 1 CC Omea” Write
X Align: Auto
= Detector
3 Gate v (@ Trace Average
Scale/Div 10.0 dB Ref Value 50.00 dBm
40.0 [rdr \ GAIE START I (" )Max Hold
300 b SR AP, e e CA E B TOR
200 - — - — — z '
10.0 Min Hold
0.00 O
-10.0
500 wrll| [ Restart Averaging |
g | Restart Averaging
Gate View Sweep Time 10.000 ms|
1 Graph v
Scale/Div 10.0 dB Ref Value 50.00 dBm
200 Fics e et et L
0.00 — d
-20.0 [rosripmdapt ottt ST oA ETE——
-40.0
2 Metrics v
Total Channel Power 46.58 dBm/40.000 MHz Component Carrier Carrier Power
Total Power Spectral Density -29.44 dBm/Hz cCco 46.58 dBm/40.000 MHz
adl Jan 31, 2023[ A @ ad =
['ll |5 @ ? i @/ -1 00 [ %
B77G,Power, Port A, NR-1C, 64QAM, 40MHz, Channel position M
5G NR 1 Spectrum Analyzer 2 |sGNR2 ] .
Channel Power Swept SA |Power Stat GCDF v+ ﬁ Frequency v -2
KEYSIGHT [Input RF Input Z: 50 Q Atten: 24 dB (e14) |Trig: External 2 Center Freq: 3.500010000 GHz =
s Corrections: Off Preamp: Off #IF Gain: Low Counts: 3.00 M/3.00 Mpt E’amer Reference Settings
Ext Gain- -41.80 dB|Freq Ref Ext () CG Info: Downlink, 1 CG requency
Uﬂ Align: Auto 3.500010000 GHz
1 Metrics v 2 Graph v Center Frequency
100 % ,3.500010000 GHz
Average Power Auto
46.66 dBm ~— Man
10%
37.29 % at 0 dB g‘;‘;‘e‘?’ Frequency
s 0Hz
10.0 % 3.66dB 1% A
1.0% 6.48 dB
0.1 % 7.36dB
0.1%
0.01 % 7.45dB
0.001 % 7.49dB
0.01 %
0.0001 % 751dB }
7.51dB i
Peak -
54.17 dBm T
0.0001 % ‘ I
0.00dB 20.00 dB
Info BW 40.000 MHz
adl Jan 31, 2023[ A @ ad =
['ll |5 @ ? avim @/ -1 00 [ %

B77G,PAR, Port A, NR-1C, 64QAM, 40MHz, Channel position M
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Info BW 70.000 MHz

P resangy |22 B8 X

®ocA

5G NR 1 Spectrum Analyzer 2 |sGNR 3 ] .
Channel Power ' |Swept SA Power Stat GCDF ‘ + ﬁ Frequency. v |5,
KEYSIGHT [Input RF Input Z: 50 Q Atten: 20 dB ITrig: External 2 Carrier Ref Freq: 3.945000000 GHz =
T Corrections: Off  |Preamp: Off Gate' LO |AvgHold- 100/100 Eame’ Reference Settings
Ext Gain- -43 20 dB|Freq Ref- Ext (S) #PNO: Fast #F Gain- Low CC Info: Downlink, 1 CG requency
0 Align: Auto 3.945000000 GHz
3 Gate v Span
Scale/Div 10.0 dB Ref Value 55.00 dBm ,140.00 MHz
45.0[rar GATE START = Auto
390 GAIE ST0F
550+ m—— el Man
150
500
500
5.0 :
250 iyt it e
350
Gate View Sweep Time 10.000 ms|
1 Graph v
Scale/Div 10.0 dB Ref Value 55.00 dBm
450
25.0 R Y T T RTI.I§
5.00
B e e 2
350
2 Metrics v
Total Channel Power 46.39 dBm/70.000 MHz Component Carrier Carrier Power
Total Power Spectral Density -32.06 dBm/Hz cco 46.39 dBm/70.000 MHz
adl Feb 07, 2023 { A @ ad =
['I h (s @ ? 12:28:44 AM ’ \ et L0) & %
B77D,Power, Port B, NR-1C, 64QAM, 70MHz, Channel position H
5G NR 1 Spectrum Analyzer 2 |sGNR 3 ] [
Channel Power Swept SA |Power Stat GCDF v+ ﬁ Frequency v -2
KEYSIGHT [Input RF Input Z: 50 Q Atten: 20 dB ITrig: External 2 Center Freq: 3.945000000 GHz =
s Corrections: Off Preamp: Off #IF Gain: Low Counts: 2.00 M/2 .00 Mpt E’amer Reference Settings
Ext Gain- -43.20 dB|Freq Ref Ext () CG Info: Downlink, 1 CG requency
v Align: Auto 3.945000000 GHz
1 Metrics v 2 Graph v Center Frequency
700 9 3.945000000 GHz
Average Power - Auto
46.42 dBm e Man
10 % =
36.95 % at 0 dB g‘;‘;‘e‘?’ Frequency
: 0 Hz
10.0 % 3.65dB 1% N
10% 653dB 3
0.1% 7.67dB \
0.1%
0.01% 8.18dB
0.001 % 8.56 dB ;
0.019 .
0.0001 % 859 dB
8.60dB 0.001
Peak
55.02 dBm
0.0001 %l |
0.00 dB 20.00 dB;

B77D,PAR, Port B, NR-1C, 64QAM, 70MHz, Channel position H
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9.2 Occupied Bandwidth

Specification: FCC Part 2.1049

Test Results: Pass

9.2.1 Definitions and Limit

According to Part 2.1049:

The emissions bandwidth is defined as the width of the signal between two points, one below the carrier center
frequency and one above the carrier center frequency, outside of which all emissions are attenuated at least 26

dB below the transmitter power.

9.2.2 Method of Measurements:

The measurement method is from ANSI C63.26:

a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency. The frequency
span for the spectrum analyzer shall be set wide enough to capture all modulation products including the

emissions skirts.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1 to 5 % of the anticipated OBW, and the

VBW shall be at least 3 times the RBW.

c) Set the reference level of the instrument as required to keep the signal from exceeding the maximum input
mixer level for linear operation. In general, the peak of the spectral envelope must be at least 10log (OBW / RBW)

below the reference level.

d) Use the 99 % power bandwidth function of the spectrum analyzer and report the measured bandwidth.
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9.2.3 Measurement result

NR-MIMO-1C

99% Occupied Bandwidth

B77G:

CAIC

Report No.: 122W00001

B77G:

Occupied Bandwidth (MHz)
Antenna . .
Port Modulation Bandwidth Channel position | Channel position | Channel position

B M T
20M 18.29 18.30 18.30
30M 27.82 27.82 27.82
40M 37.66 37.67 37.66
50M 47.36 47.38 47.40
A 64QAM 60M 57.58 57.59 57.57
70M 67.11 67.15 67.14
80M 77.48 77.49 77.47
90M 87.62 87.62 87.62

100M - 97.25 -

-26dBc Occupied Bandwidth
Occupied Bandwidth (MHz)
Antenna . .
Port Modulation Bandwidth Channel position | Channel position | Channel position

B M T
20M 18.73 18.73 18.72
30M 28.40 28.40 28.41
40M 38.57 38.58 38.57
50M 48.41 48.41 49.44
A 64Q0AM 60M 58.56 58.56 58.56
70M 68.73 68.73 68.73
80M 78.39 78.40 78.39
90M 88.46 88.46 88.46

100M -- 99.12 --
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99% Occupied Bandwidth

CAIC

Report No.: 122W00001

B77D:
Antenna Occupied Bandwidth (MHz)
S Modulation Bandwidth Channel position | Channel position | Channel position
B M T
20M 18.29 18.30 18.30
30M 27.92 27.93 27.93
40M 37.67 37.68 37.67
50M 47.45 47.49 47.44
B 64QAM 60M 57.64 57.70 57.62
70M 66.87 66.86 66.85
80M 77.38 77.12 77.09
90M 87.00 87.03 87.00
100M 97.16 97.25 97.15
-26dBc Occupied Bandwidth
B77D:
P Occupied Bandwidth (MHz)
Port Modulation Bandwidth Channel position | Channel position | Channel position
B M T
20M 18.73 18.73 18.72
30M 28.52 28.52 28.51
40M 38.78 38.79 38.78
50M 48.81 48.81 48.69
B 64QAM 60M 59.60 59.66 59.59
70M 69.58 69.53 69.53
80M 79.88 79.75 79.74
90M 89.97 89.97 89.96
100M 100.3 100.3 100.2
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Test figure as below:

56 NR3 56 NR 1

5G NR 2 \’Spectrum Analyzer 3 ‘ alig.
Occupied BW Channel Power Channel Power Occupied BW ﬁ Frequancy TS
KEYSIGHT [Input RF Input Z: 50 Q Atten: 32 dB (e22) |Trig: External 2 Carrier Ref Freq: 3.460020000 GHz =
3 Corrections: Off Preamp: Off Gate' LO /Avg|Hold: 10710 E’amer Reference Settings }
Ext Gain- -31 68 dB|Freq Ref Ext () #F Gain- Low CC Info: Downlink, 1 CG [Eroauency
Uﬂ Align: Auto :3.460020000 GHz
4 Gate v Span
Scale/Div 15.0 dB Ref Value 78.00 dBm ,40.000 MHz
63.0 [rk GATE START = Auto Detect
430 GATE STOP
33.0 b - S 3 Manual
180
3.00
120 :
270 ki 5
420
-57.0
Gate View Sweep Time 10.000 ms|
1 Graph v
Scale/Div 15.0 dB Ref Value 78.00 dBm
63.0
330 e T T, o T e F T G
3.00
270 aa
-57.0
2 Metrics v
[ Occupied Bandwidth | [Active Carrier(s) | 1
18.293 MHz| | [Total Power | 47.3dBm
Transmit Freq Error | -7.906 kHz | % of OBW Power | 99.00 %
x dB Bandwidth | 18.73 MHz | xdB | -26.00 dB
adl Feb 15, 2023 { A @ ad =
['I ") % @ ? 12:47:49 AM ’ A la OO 1w
QPSK, 20MHz, Channel position B, B77G
5G NR 2 |56 NR 3 |Spectrum Analyzer3a [5G NR 1 [
Occupied BW Channel Power Channel Power Occupied BW ﬁ Frequancy TS
KEYSIGHT [Input RF Input Z: 50 Q Atten: 32 dB (e22) |Trig: External 2 Carrier Ref Freq: 3.500010000 GHz =
3 Corrections: Off Preamp: Off Gate' LO /Avg|Hold: 10710 E’amer Reference Settings
Ext Gain- -31 68 dB|Freq Ref Ext () #F Gain- Low CC Info: Downlink, 1 CG requency
X Align: Auto 3.500010000 GHz
4 Gate v Span
Scale/Div 15.0 dB Ref Value 78.00 dBm ,40.000 MHz
63.0 [rk GATE START = Auto Detect
430 GATE STOP
33.0 f e Manual
180
3.00
-12.0
270 v T
420
-57.0
Gate View Sweep Time 10.000 ms|
1 Graph v
Scale/Div 15.0 dB Ref Value 78.00 dBm
63.0
330 S LA i e et e
3.00 - —t
o7 T o o
-57.0
2 Metrics v
[ Occupied Bandwidth | [Active Carrier(s) | 1
18.298 MHz| | [Total Power | 47.7 dBm
Transmit Freq Error | -12.872 kHz | % of OBW Power | 99.00 %
x dB Bandwidth | 18.73 MHz | xdB | -26.00 dB

A
\

®ocA

Kkl T 2

QPSK, 20MHz, Channel position M, B77G
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56 NR3

56 NR 1

@7‘~,

v

s

5GNR2 \’Spectrum Analyzer 3
Occupied BW " |channel Power Channel Power Occupied BW Frequency
KEYSIGHT [Input RF Input Z: 50 Q Atten: 32 dB (e22) |Trig: External 2 Carrier Ref Freq: 3.540000000 GHz =
s Corrections: Off Preamp: Off Gate: LO /Avg|Hold: 10/10 E’amer Reference
Ext Gain- -31 68 dB|Freq Ref Ext () #F Gain- Low CC Info: Downlink, 1 CG requency
X Align: Auto 3.540000000 GHz
4 Gate v Span
Scale/Div 15.0 dB Ref Value 78.00 dBm ,40.000 MHz
63.0 [ GATE START = Auto Detect
g%% e i i Manual
1Bo—— :
3.00
-12.0
270 T e Ay
420
-57.0
Gate View Sweep Time 10.000 ms|
1 Graph v
Scale/Div 15.0 dB Ref Value 78.00 dBm
630 ]
330 e N
3.00 = - o
07 ) [T T VY ol
-57.0
2 Metrics v
[ Occupied Bandwidth | [Active Carrier(s) | 1
18.299 MHz| | [Total Power | 47.4 dBm
Transmit Freq Error | -17.672 kHz | % of OBW Power | 99.00 %
x dB Bandwidth | 18.72 MHz | xdB | -26.00 dB
adl Feb 15, 2023 { A @ ad =
['ll h % @ ? 12:49:25 AM ’ A -1 OO # %

QPSK, 20MHz, Channel position T, B77G

5G NR 2 |56

Occupied BW

NR 3

" |channel Power

’Spectrum Analyzer 3
Channel Power

5GNR 1
Occupied BW

KEYSIGHT nput RF

Input Z: 50 Q

\Atten: 30 dB (e20) |Trig: External 2

Carrier Ref Freq: 3.465000000 GHz

Settings

Frequency

e E—

Carrier Reference

"o ?

1:10:48 AM

o

A

s Corrections: Off Preamp: Off Gate: LO /Avg|Hold: 10/10 F
Ext Gain- -31 68 dB|Freq Ref Ext () #F Gain- Low CC Info: Downlink, 1 CG requency
wa Align: Auto 3.465000000 GHz
4 Gate v Span
Scale/Div 15.0 dB Ref Value 78.00 dBm ,60.000 MHz
63.0 [red] GATE STAR = Auto Detect
430 GIATE STOP
30| Manual
%80'8 Fuki ] i, T 'y I i
1204 i
270 ;
420F [l
570 i
Gate View Sweep Time 10.000 ms|
1 Graph v
Scale/Div 15.0 dB Ref Value 78.00 dBm
630
330
3.00 i =
270 T Ao P
-57.0
2 Metrics v
[Occupied Bandwidth | [Active Carrier(s) | -
27.819 MHz| | | Total Power | 49.1dBm
Transmit Freq Error | 6.348 kHz | % of OBW Power | 99.00 %
x dB Bandwidth | 28.40 MHz | x dB | -26.00 dB
Feb 15, 2023

2

QPSK, 30MHz, Channel position B, B77G
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|56

56 NR 1

5G NR 2 NR 3 |spectrum Analyzer 3 72
Occupied BW " |channel Power Channel Power Occupied BW ﬁ Frequancy A
KEYSIGHT [Input RF Input Z: 50 Q Atten: 30 dB (e20) |Trig: External 2 Carrier Ref Freq: 3.500010000 GHz =
3 Corrections: Off Preamp: Off Gate' LO /Avg|Hold: 10710 E’amer Reference Settings
Ext Gain- -31 68 dB|Freq Ref Ext () #F Gain- Low CC Info: Downlink, 1 CG requency
X Align: Auto 3.500010000 GHz
4 Gate v Span
Scale/Div 15.0 dB Ref Value 78.00 dBm ,60.000 MHz
63.0 [red] GATE STAR s Auto Detect
g%g GIATE STOP Manual
%%8 il L s I TR ) A ) A
-12.007 i
270 I
420 I
-57.0 i
Gate View Sweep Time 10.000 ms|
1 Graph v
Scale/Div 15.0 dB Ref Value 78.00 dBm
63.0
330
3.00 s
270 A
-57.0
2 Metrics v
[ Occupied Bandwidth | [Active Carrier(s) | -
27.824 MHz| | [Total Power | 49.7 dBm
Transmit Freq Error | 875 Hz| % of OBW Power | 99.00 %
x dB Bandwidth | 28.40 MHZ| xdB | -26.00 dB
Feb 15, 2023 A

"o ?

1:12:01 AM

|

2

QPSK, 30MHz, Channel position M, B77G

|56

5G NR 2 NR 3 |spectrum Analyzer 3 5GNR 1 72
Occupied BW Channel Power Swept SA Occupied BW ﬁ Frequancy TS
KEYSIGHT [Input RF Input Z: 50 Q Atten: 30 dB (e20) |Trig: External 2 Carrier Ref Freq: 3.535020000 GHz =
s Corrections: Off Preamp: Off Gate' LO /Avg|Hold: 10710 E’amer Reference Settings
Ext Gain- -31 68 dB|Freq Ref Ext () #F Gain- Low CC Info: Downlink, 1 CG requency
Uﬂ Align: Auto 3.535020000 GHz
4 Gate v Span
Scale/Div 15.0 dB Ref Value 78.00 dBm ,60.000 MHz
63.0 [eed] GATE STAR I e Auto Detect
g%% i i Manual
180} i A T TR it AT
3.00 “ 1 1 :
A2.0f -
270 n :
4204 ke e |
570 i /
Gate View Sweep Time 10.000 ms|
1 Graph v
Scale/Div 15.0 dB Ref Value 78.00 dBm
63.0
330
3.00
27 0 P e o
-57.0
2 Metrics v
[Occupied Bandwidth | [Active Carrier(s) | -
27.818 MHz| | [Total Power | 49.2 dBm
Transmit Freq Error | -6.718 kHz | % of OBW Power | 99.00 %
x dB Bandwidth | 2841 MHZ| xdB | -26.00 dB
Feb 15, 2023 A

"o ?

1:20:45 AM

o

I\

2

QPSK, 30MHz, Channel position T, B77G
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56 NR3

56 NR 1

5G NR 2 \’Spectrum Analyzer 3 ‘ alig.
Occupied BW " |channel Power Swept SA Occupied BW ﬁ Frequancy A
KEYSIGHT [Input RF Input Z: 50 Q Atten: 28 dB (e18) |Trig: External 2 Carrier Ref Freq: 3.470010000 GHz =
s Corrections: Off Preamp: Off Gate' LO /Avg|Hold: 10710 E’amer Reference Settings
Ext Gain- -31 68 dB|Freq Ref Ext () #F Gain- Low CC Info: Downlink, 1 CG requency
X Align: Auto 3.470010000 GHz
4 Gate v Span
Scale/Div 15.0 dB Ref Value 78.00 dBm ,80.000 MHz
63.0 [red] GATE STAR = Auto Detect
430 GIATE STOP
350 Manual
18.0 I s y
3.00 f—4 4
-12.007
2700
420 pdf
-57.0[
1 Graph v
Scale/Div 15.0 dB Ref Value 78.00 dBm
630 |
330 =
3.00 S : T
270 S D VT oo (TS
-57.0
2 Metrics v
[Occupied Bandwidth | [Active Carrier(s) | -
37658 MHz| | [Total Power | 48.0dBm
Transmit Freq Error | -48.391 kHz | % of OBW Power | 99.00 %
x dB Bandwidth | 38.57 MHZ| xdB | -26.00 dB
adl Feb 15, 2023 { A @ ad =
['ll h - @ ? 1:22:21 AM ’ \ la 00 [# %

QPSK, 40MHz, Channel position B, B77G

56 NR3

5G NR 2 |spectrum Analyzer 3 5GNR 1 72
Occupied BW Channel Power Swept SA Occupied BW ﬁ Frequancy TS
KEYSIGHT [Input RF Input Z: 50 Q Atten: 20 dB (e0) |Trig: External 2 Carrier Ref Freq: 3.500010000 GHz =
s Corrections: Off Preamp: Off Gate' LO /Avg|Hold: 10710 E’amer Reference Settings
Ext Gain- -31 68 dB|Freq Ref Ext () #F Gain- Low CC Info: Downlink, 1 CG requency
X Align: Auto 3.500010000 GHz
4 Gate v Span
Scale/Div 15.0 dB Ref Value 78.00 dBm ,80.000 MHz
63.0 [red] GATE STAR s Auto Detect
g%% i Manual
180 T . ~ -
3.00 f i
-12.007 T
2700 |
420 ’ "
-57.0 1 L Li bl s
Gate View Sweep Time 10.000 ms|
1 Graph v
Scale/Div 15.0 dB Ref Value 78.00 dBm
630 |
330 =
3.00 Tt mmrer e v e
270k T N
-57.0
2 Metrics v
[Occupied Bandwidth | [Active Carrier(s) | -
37673 MHz| | [Total Power | 48.3dBm
Transmit Freq Error | -65.778 kHz | % of OBW Power | 99.00 %
x dB Bandwidth | 38.58 MHZ| xdB | -26.00 dB

Feb 15, 2023

®ocA

E 1:23:17 AM [’

A
7\

2

QPSK,40MHz, Channel position M, B77G

Page 98 of 414




CAICT

Report No.: 122W00001

5G NR 2 |56 NR 3 |Spectrum Analyzer3a [5G NR 1 I[572
Occupied BW ' Channel Power Swept SA Occupied BW ﬁ Frequency Y ’y
KEYSIGHT [Input RF Input Z: 50 Q Atten: 20 dB (e0)  |Trig: External 2 Carrier Ref Freq: 3.530010000 GHz =
s Corrections: Off Preamp: Off Gate' LO /Avg|Hold: 10710 E’amer Reference Settings
Ext Gain® -31.68 dB Freq Ref: Ext (S) #IF Gain: Low CC Info: Downlink, 1 CC requency L
X Align: Auto 3.530010000 GHz
4 Gate v Span
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